Yjamato

Parts List

“HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE

VC2700M

MODELS

VC2700M VC2713M VC2713MP

\b% YAMATO SEWING MACHINE MFé. L0, LT,



NR=YURXNDRA

ZDI—Y U R MEVC2700M-148M, 156M, 164MEEEEFIICLTA A M EERLTWET,
EBERI~14icREXREFILERLHELTNETD,

BRI~ 7T/, (MERESFZLHL TVWET,
I—YURMNCEHINTWDI AT —OTEHERAEXAEXBERDLTWET,

EE0HA (Parts No, DBcERINTVWET, )

[ 1RIED/—YVAMNZIHLT, SEZXEENLBRERDLLTVET,
[ 1 WiZIBParts No. BRURIEOEIR

¢ HFEO/N—YUYIARCHRLT, SEEBMENEHEREUVET/ILERDLTWVWET,

BMEENDOEOCER _

W% ZON—YUARMCREINTWIERE SIEXOEE. Parts No.(BIZIE, 3500201) THEWVWLE
e

Y 0068011 DH%&F. 006801T1XIZ68011 T EXTE L,

Y L7Fa—JHENORIGBERSZHISETEV,

BE, CON—YYIADEHEBER, HRIEIDEESNSZBEESHHBDETOTITTETIW.

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VC2700M-148M, 156M, 164M.
The items from No.1 to No.14 contain the standerd model.

The following items included No.15 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
&€ means this part and model is added to the previons Parts List. '

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.0.3500201) which you require so that we can deliver the correct Parts to you.
¥¢  When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents HR

MISCELLANEOUS COVERS(1) ANRN—BER (1) 1
MISCELLANEOUS COVERS(2) HIN—B% (2) 2
MISCELLANEQUS THREAD EYELETS BB R 3
MISCELLANEOUS BUSHINGS AR L 4
MAIN SHAFT DRIVING MECHANISM TEEE 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LEARUSHREVHEE 6
NEEDLE BAR MECHANISM e 7
PRESSER FOOT MECHANISM AL 8
SPREADER MECHANISM _ R I AL 4 9
LOOPER DRIVING MECHANISM JL— i 10
FEED DRIVING CONTROL MECHANISM R Y S ETHE 11
NEEDLE GUARD & FEED DRIVING MECHANISM HRBIRUEVEE 12
LUBRICATING MECHANISM(1) fmEsE (1) 13
LUBRICATING MECHANISM(2) MBS (2) 14
PULLER MECHANISM EXCLUSIVE PARTS(1) 7o-HEEANMR()15
PULLER MECHANISM EXCLUSIVE PARTS(2) 75— ERETR(2)16
PULLER MECHANISM EXCLUSIVE PARTS(3) 75— #EERNMR(3)17
VC2713M EXCLUSIVE PARTS HY7EFLERESR 18
EXTRA PARTS(1) _ FEE A 19
¢ EXTRA PARTS(2) HERR(2) 20
THREAD STAND & ACCESSORIES(1) RUBRUT 7Y UER(1) 21
ACCESSORIES(2) F7IEHYER2) 22
WARNING LABEL ZESAN 23
LIST of MAIN SPARE PARTS FEHRY R k 24

INDEX %5l 25




VC2700M



MISCELLANEOUS COVERS(1)

FX—ERO)

Ref.No Parts No. Description @m A Amt. Req
1 3210002 Top Cover TAhR— 1
2 110045 Screw(M4-0.7 X 12) xS/ 11
3 3500430 Top Cover Gasket EHRIyF 1
4 0068011 Qil Sight Window I IERE 1
5 0020759 Top Cover Seal Plug EH—552 1
6
7
8
9 3204040 Head Cover ~w RHIN— 1

10 3500431 Head Cover Gaskst Ay RNy Fw 1
11 0093864 Head Cover Seal Plug B 1
12

13 3180023 Side Cover Hinge W R —b Y 1
14 3180024 Side Cover Hinge Gasket e A A VAR D 2
15 110048 Screw(M4-0.7 x 10) x 2
16 3100042 Side Cover Hinge Pin - e FA G v < 1
17 160000 Screw(M3-0.5 x 3) =57 1
18 3180025 Side Cover #EEAH/IN— 1
19 3180026 Side Cover Gasket Wy F 1
20 000924 Seal Plug(Rubber) EE(TL) 1
21 3100045 Cloth Plate JOX7L—b 1
22 110041 Screw{M4-0.7 X 8} Ry 2
23 0094201 Cover Latch Spring RIN—Z v FINR 1
24 110012 Screw{M4-0.7 X 5) lExY 1
25 3100046 Side Cover Hook BHEEHIN—T VT 1
26 300101 Conical Spring Washer JEIDAN RS 1
27 170002 Screw(M4-0.7 x 5} == 1
28 3100004 Oil Reservoir T 1
29 3100005 Oil Reservoir Gasket BEIRvE 1
30

31

32

33 0020137 Drain Hole Seal MR FRIINy 1
34 005075 Screw(3/8-24 X 8) HmEFRY 1
35 3180004 Machine Frame Unit P—hy RE) 1
36 120016 Screw(M8-1.25 x 20) Exr 4
37 340000 Machine Frame Supporting Bar Ny R TR 4
a8 4109403 Maodel Plate{See the below) WXR(TELER) 1
39 000726 Rivet 1EAR 5
40 2049401 Serial Number Plate BEIL—H 1

Note : Order for Model Plate must be accompanied by model designation{including symbols of gauge

and devices).

() B2 e X OBRIZEBEA(Y — VRS, WFRESUIZBRSE (3w,

Note : Ref. No. 14 Side Cover Hinge Gasket is adhered with two plates.

(1) Ref. No. 140ERx - vy 03, 2Hey FEES)TT,

VC2700M



vC2700M



MISCELLANEOUS COVERS(2)
]

HNR—BER(2)

2

Ref.No Parts No. Description m 4 Amt. Req
1 3180027 Cloth Plate(Large} O — MK} 1
2 120009 Screw(M4-0.7 X 12) xRy 5
3-1 3180037 [3100023] Slide Cover{48, 56) BUR 1
3-2 3180038 [3100400) Slide Cover{c4) Bk 1
4 3100020 Crank Chamber Cover FHhAN— 1
5 3180035 Crank Chamber Cover Gasket FTHHIN=-I F 1
6 130003 Screw(M1-0.7 X 7.3) kY 7
7 0093864 Seal Plug & 4
8 0065275 Seal Plug B 1
9 3500432 Rear Cover Gasket BhHIIy T 1

10 3100016 Rear Cover #wHI— 1
11 110013 Screw(M4-0.7 X 8) 2587 6
12 3100113 Needle Bar Guard HEd—R 1
13-1 3180029 Supplementary Slide Cover(48,56) &\ R#iBMR 1
13-2 3180030 Supplementary Slide Cover(64) B U iR MR 1
14 330011 Seal Plug Ertid 1
15 3100058 Stitch Plate Support HHAREUT R 1
16 110041 Screw{M4-0.7 x 8) Ex 2
17 3100050 Feed Regulating Pushbutton Ty amkyy 1
18 3100051 Feed Regulating Pushbutton Spring v i amR& /(% 1
19 0033024 Retaining Ring AbwFUwd 1
20 31000563 Qil Defender pith-idon 1
21 110012 Screw{M4-0,7 X 5) x5 3
22 190005 Screw{M4-0.7 X b) IRy 2
23 0006565 Washer Tw iy 2
24 000015 Nut +wv 1T .
25 3040040 [3180031] Front Cover Hinge AREAN—Y 1
26 110016 Screw(M4-0.7 X 14} xR 2
27 3180032 Front Cover(Lower) BIEAE/N—(T) 1
28 170001 Screw{M4-0.7 x 8) IR 1
29 300100 Conical Spring Washer M/RRTw ¥ 2
30 160001 Screw(M4-0.7 X 4) = 1
3] 180005 Screw{M5-0.8 X 8) kxry 1
32 3100830 Fabric Edge Guide(Left) EHE(Z) 1
33 "3100631 Fabric Edge Guide(Right) EH(R) 1
34 000538 Washer Ty Iy 2
35 0095367 Fabric Edge Guide Chip ERFT 1
36 004182 Screw(3/32-56 X 2.5) ERE 1
37 3180033 Front Cover(Upper) iR+ F1/8— (k) 1
38 130002 Screw(M3-0.5 X B) kY 3
39 110031 Screw(M4-07 X 12) s/ 2
40 0094201 Cover Latch Spring HIR—F v F/INx 1
41 3100034 Supplementary Tension Disc Cover ANGEFILA I — 1
42 110101 Screw(M3-05 X 3) LRy 2
43 1710009 Screw(M4-0.7 X 8) Ry 2
44 110079 Screw(M4-0.7 X 8) HEs 2
45 3100006 Seal Plug it 1
46 0020759 Seal Plug B 1
47 160015 Screw(M6-1 X 8) ey 1
48 110031 [110045] Screw(M4-0.7 x 12)[M4-0.7 x 12] j=ah 1

VC2700M



VC2Z700M



MISCELLANEOUS THREAD EYELETS

HRERR

3

RefNo Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap RFFNRF v (L) 5
2 0024083 Tension Spring Bushing RFEFFv FEYLEA 5
3 0030255 Tension Spring(Needle) HEFIRRED 3
4 0032952 Tension Spring (Looper, Top Cover)  #F/\x(L—/ #D) 2
5 0090071 Thread Tension Spring Retainer RBFNFF+ v 7(T) 5
6 000177 Felt 7z bk 5
7 0031111 Tension Disc FEAFM 10
8 290029 Tension Post REAFiIE 5
9 0090812 Tension Post Ferrule HREAFERBL 5

10 3500287 Tension Disc Separator FfE A 1
11 0090856 Tension Disc Eyelet HEEFMAE 5
12 0020807 Thread Lead-in Guide AATHRE 5
13 3500286 Tension Post Support FETE 1
14 110013 Screw(M4-0.7 x 8) IR 6
15 3200048 Top Cover Thread Evelet(Left) &Y B E) 1
16 110009 Screw(M4-0.7 X 8) =57 5
17 00935586 Looper Thread Eyelet{Long) IL—IRIE R 1
18 3100088 Supplementary Tensicn Spring INRF/ R 1
19 3100085 Supplementary Tension Disc{Lower)  /RFIL(F) 1
20 3100084 Supplementary Tension Disc(Upper)  /NBFIL{ L) 1
21 170004 Screw(M3-05 X 9.6) Ikzs 1
22 3100076 Tension Disc Guide JREFMA R 1
23 110101 Screw(M3-05 % 3) WExE 1
24 3100083 Looper Thread Guard L—=IVRA—R 1
25 3100082 Looper Thread Eyelet(Center) JL—2CRE () 1
26 110100 Screw(M3-05 x B) JI=54) 1
27 0020119 Thread Eyelet Pipe FRIBIN1TT 2
28 3500285 Thread Eyelet Pipe Holder FRE/NTTET 1
29

30

31 3500284 Thread Guide Plate RAERR 1
32 3200047 Top Cover Thread Eyelet(Right) iU REAR) 1
33 000538 Washer Ty 2
34 000651 Guide Pin A1 REEY 1
35 3100383 SP Device, Complete Set SP#=i&E (18) 1
36 3100384 SP Container SP&& 1
37 3100386 Felt SPZ7x)Lb 1
38 3100387 [0093521] Needle Thread Eyelet #HoE 1
309 350009 Wood Screw(¢ 5.5 X 6) p = 2
40 0090068 Needle Thread Guide HRET 1

Ref. No 41 to 58

See the following page.

VC2700M



VC2700M



MISCELLANEOUS THREAD EYELETS

FEBRR

3

RefNo Parts No. Description m % Amt. Req
41 3100442 Needle Thread Take-up Guard ghRgUA—F 1
42 130003 Screw{M4-0.7 x 4.5) - Ex 1
43 3100087 MNeedle Thread Retainer Support INRFE 1
44 0036175 Thread Retainer Disc Support INATR 1
45 0032425 Needle Thread Retainer Dice ANGAFm 1
46 0032426 Needle Thread Retainer Spring IERFIFR 1
47 001093 Screw(1/8-44 X 2.2} I 1
48 3100081 Top Cover Thread Guide RS 1
49 0063074 Supplementary Thread Guide NAFERE 1
50 001818 Tension Post FEFE 1
51 0037108 Supplementary Tension Disc NERFm 2
52 0035813 Supplementary Tension Spring B RRF/IR 1
53 000360 Nut Fw bk 1
B4 110054 Screw(M3-0.5 x 35) Ex s 1
55 3103000 Needle Thread Retainer Support,C.Set  /I\FAF&GH) 1
56 3103001 Top Cover Thread Guide, C. Set B FREA () 1
57 000505 @ Spacer ZR—t 2
58 110014 IR 2

[110013] Screw(M4-0.7 X 18)[M4-0.7 X 8]

VC2700M






MISCELLANEOUS BUSHINGS

7w BR

4

Ref.No Parts No. Description m A Amt. Req
1 3500308 [3204020] Qil Seal 12— 2
2
3 3100099 Presser Bar Bushing MIEITva 1
4 3204021 Qil Seal FA L= 2
5 3100100 Spreader Driving Bar Bushing BRI —/UET Y a 1
6 0063055 Qil Seal F1I—IL 1
7 3200063 Spreader Driving Shaft Bushing(Left) &Y #)JL—/XE7 v 22 (k) 1
8 3200064 Spreader Driving Shaft Bushing(Right) ') &/)JL—/SE7 v 3 2 (B) 1
9 3160136 Foot Lifter Lever Bushing BMIBTET v i

10 3200068 [0093201] Needle Thread Take-up Bushing(Front) $F5ig&"V 7 v = 2 (§l) 1
11 3100098 Needle Thread Take-up Bushing(Rear) ##2UE7Tv 1@ ]
12 37100090 Lower Shaft Bushing(Left) TEF v 2 2 () 1
13 3100091 Lower Shaft Bushing(Right) TEh 7w 3 a2 (hH) 1
14 3100094 Differential Feed Bar ShaftBushing(Left) 8% VT v ¥ 2 () 1
15 3100095 Differential Feed Bar ShaftBushing(Right) 8z VE# T v & 21 (f) 1
16 3100096 Feed Bar Lift Shaft Bushing(Left) ®UFTET v ok 1
17 3100097 Feed Bar Lift Shaft Bushing(Right) #=Y FT#MT vy (@) 1
18 3100006 Seal Plug S 2
19 3100082 Looper Driving Shaft Bushing(Front)  JL—/X8 7 v 3 2 (7)) 1
20 3100023 Looper Driving Shaft Bushing(Rear)  IL—/V\7 v ¥ 2 (%) 1
21 3150020 Adjusting Screw Bushing A U EE RV Ty a 1
22 3101199 Eye Guard, Complete Set 7 H— ) 1
23 3101200 Eye Guard Support 7 H— FERIHR 1
24 009784 Screw(M6-1 X 10) 1Ry 2
25 0060176 Eye Guard FATH—K 1
26 004236 Screw(3/32-56 X 4.2) Exy 2
27 0060175 "Eye Guard Holder PAH—RRILY 1
28 006004 Screw(11/64-40 x 9.7} xR 1
29 000010 Conical Spring Washer Mm/ve2w iy 1
30 000547 Washer iy 1
31 000334 Nut +w b 1
32 000185 Oil Wick pi: Y 1

VC2700M



23

VC2Z700M



MAIN SHAFT DRIVING MECHANISM

TR

5

Ref.No Parts No. Description M & Amt. Req
1 3100130 Pulley =1 1
2 160005 Screw(M6-1 x 8) xy 4
3 160007 Screw(M6-1 x 8) xRy 5]
4 0093089 Ball Bearing(Right) R LT Y 27 (5) i
5 3100128 Main Shaft Sprocket(Lower) NI SF=U(T) 1
6 3100131 Ball Bearing(Middle) R—IL_F Y24 (4 ]
7 3100132 Lower Shaft{Right) T (H) 1
8 3100122 Gil Pump Driving Worm A =L 1
2] 3100127 Counterweight{Small} IR ADIA RN 1

10 110009 Screw(M4-0.7 % 8) xy 2
11 3100123 Ball Bearing(Left) M—=ARF Y T(E) N
12 3100121 Lower Crankshaft TE T 2 1
13 160004 Screw(M6-1 X 4.8) kR ) 2
14 001107 Roll Pin aO—JILYy 1
15 310132 [310093] Qil Wick{No.4-120mm) A 1
16 3180060 Lower Shaft(Left) TEN(E) 1
17 Q00397 Oil Wick piy 4
18 310093 Qil Wick{No.3-40mm) SRR H
19 000304 Qil Wick pizEvy 1
20 3100126 Collar(14 x 21 X 55mm) = 1
21 160000 Screw(M3-0.5 % 3) Exy 2
22 3100125 l.ooper Thread Take-up THRBTHL 1
23 150000 Screw{M5-0.8 x 4) Ry 2
24 3100263 Supporting Plate P L FRERGHR 1
25 110002 Screw(M3-0.5 X 5) xR 3
26 - 000463 Laced Wire T (RrEZ L) -
27 3100264 Thread Take-up Eyelet{Left) HLHREE) 1
28 3100265 Thread Take-up Eyelet(Right) A LHRER) 1
29 110027 Screw({M2.5-0.45 x 3.5) gy 2
30 3100262 Supporting Plate Basement A LFRBERAE 1
31 160001 Screw{M4-0.7 X 4) xRy 2
32 160008 Stop Screw(M6B-1 x 35} AbhwFry 1
33 000234 Lock Nut Owotyh 1
34 3100267 Supperting Plate Return Spring BRI /INF 1
35 110026 Screw(M3-06 x 8) kw3 1
36 340004 Pin o 1
37 3100260 Basement Shaft EXfT &8 1
38 3100261 Collar{6 x T1 X 5mm) ho— 1
39 3100266 Cast-off Plate REN 1
40 000531 Washer Ty 1
41 3100268 Stop Bracket Atv7B 1
42 110013 Screw(M4-0.7 X 8} 1w 2
43 3100270 Supporting Plate Stop WHRA b v 7 1
44 3100269 Stop Spring IEHRAR b FI* 1
45 170003 Screw(M3-0.5 x 3) Ry 1
46 3100272 Basement Cushion =0 = R 1
47 3100271 Supporting Plate Stop, C. Set BXfdtR A b 7 (#) 1
48 31800568 Lower Shaft, C. Set TEh(#8) 1

VC2700M



VC2700M



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM t#Rk UiV H#E

o

RefNo Parts No. Description m A Amt. Req
1 6100709 Handwheel N BRa =1 1
2 160005 Screw(M6-1 x 8) == 1
3 160007 Screw(M6-1 x 6) xRz 11
4 000982 Handwheel Mark N BRA =LY -5 1
5 3100131 Ball Bearing R=IRFYT 2
6 3100129 Handwheel Adapter FITTE 1
7 0095214 Timing Belt FAZITRILE 1
8 3100281 Upper Shaft Sprocket(Upper) AL T = (L) 1
9 3100275 Upper Shaft(Right) LEh(A) 1

10 3100283 Upper Shaft Joint LEbRF 1
11 3100127 Counterweight{Small) INZUADTA RN 1
12 110009 Screw{M4-0.7 X 8) = 2
13 3200100 Upper Crankshaft i L ) 1
14 310040 Qil Wick SHS 1
15 110012 Screw(M4-0.7 X 4} ERY 1
16 3200226 Qil Sleeve AAILAV—F 1
17 000290 Qil Wick pii Py 1
18 0060057 Retaining Ring IE A R 1
19 0093154 Ball Bearing R=NRFPY T 2
20 000926 Rubber Seat OLEE 1
21 160004 Screw{M6-1 x 4.8} ExE 2
22

23 0095170 Connecting Rod HreiguoOwv i 1
24 005071 Screw{11/64-32 x 14) I3 2
25 001174 Screw({9/64-40 x 10.3) =8 2
26 0095168 Guide Fork TLAEA 1
27 004312 Screw(1/8-44 x 79) xR 2
23 3100285 Driving Lever #ig | EhiR 1
29 120013 Screw(MB-1 X 15} =% 1
30 120015 Screw{M5-0.8 X 10) - 1
31 000555 Washer A 1
32 3100286 Spacer A=t 1
33 3100287 " Driving Shaft ey = [
34 3100078 Bracket HARigUE i
35 000600 Spring Washer r Qv AV Sy BTEVE o 1
36 Q05650 Screw{M5-08 X 14) b33 1
37 0063096 Needle Thread Take-up gy AP S E ] 1
38 3200049 Top Cover Thread Take-up fifi ) Feid ') 1
39 110004 Screw{M3.5-0.6 X 8) Exy 2

VG2700M



VC2700M



NEEDLE BAR MECHANISM
-

B

RefNo Parts No. Description m & Amt. Reqg
1 3270015 [3180050] Needle Bar & Needle Bar Bushing, C. Set &Hi&E - #H87 w 3 2 () 1
2 004358 Screw(8/64-40 x 5.6) 2237 1
3 0063044 Needle Bar Thread Eyelet #HERE 1
4 000548 Washer Ty 1
5 3200111 [0093184] Needle Bar Bracket sl 1
6 110035 [002043] Screw{M4-0.7 x 10}[11/64-40 X 11] kR 1
7-1 0083356 Needle Clamp{48) g1k XA 1
7-2 0093357 Needle Clamp(56) &Ik X 1
7-3 0093358 Needle Clamp(64) #+1E X 1
8 —_— Needle(UY 128 GAS) &t 3
=] 001900 Screw(1/8-44 X 2.4) =9 4

10 0083365 Top Cover Thread Eyelet B U i 1
11-1 3108133 Stitch Plate{48M) gk 1
11-2 3108134 Stitch Piate(56M) iR 1
11-3 3108135 Stitch Plate{64M) g 1
12 009142 Screw(8/64-40 X 4.8) ExrY 2
13 3200115 Counterweight, Complete Set NV R I R 1
14 3200101 Counterweight WNFVRAIIA - 1
15 120015 Screw(M5-0.8 x 10} IEx 1
16 0093214 Connecting Rod Ring gHEQY RUVT 1
17 3200114 Connecting Rod, Complete, Set HECY F(E) 1
18 3200112 Connecting Rod Oy kK 1
12 0093212 Roller Bearing ——RILRFUST 1
20 330000 Seal Plug e 1
21 000309 [000321]1 Gil Wick B 1
22 3200113 Connecting Rod Pin HEOw R 1
23 3200118 Needle Bar Guide, C. Set HEEAGED) 1
24 009749 Screw(M4-0.7 X 16} Ex 2
25 3100256 HR Device, Complete Set HREBE (18) 1
26 3100254 HR Container HRZ > % 1
27 110013 Screw{M4-0.7 X 8) Exy 2
28 1020190 Pipe Joint K1 7= 1
29 3100253 Cil Tube by A G 1
30 310007 Felt 7l b 1
31 3100250 HR Cup HRAw T 1
32 310006 HR Felt HRZ =z~ 1
33 000637 Seal Plug i 1
34 110013 Screw(M4-0.7 X 8) k=x 1
35 260000 Screw(5/16-24 % 156.88) kxy 2
36 3100338 Sponge EHARY Y 1
37 1680023 Screw{M4-0.7 x 4) Ry 1
38 3200089 Connecting Rod Cover(Rear} #HEQ Y RA— () 1
39 110002 Screw{M3-0.5 x 5) rxrY 2
40 3200088 Conneciing Rod Cover(Front) #HEEO w K AN—(BD) 1
41 110012 Screw{M4-0.7 X 5) Ry 1
42 3200090 Connecting Rod Cover Shaft AnR—m 1

VC2700M



il

P
‘-‘ ;_,o

« Iy .

\ ) .

\ ; ,

\ ) '
:. AR r. ..o‘vf K
SN @mp—---- ; o
\ ) > & o
- * : i) ’
4 S0 \
" T
| . )
¢~ Xy -t \ . )
g N o v
! A
’ A
! .
' .~
3 \
g b}
,

/_”

@

.

-—37

L

J.-
@

33}559_,,

VvC2700M



PRESSER FOOT MECHANISM
]

I RE

8

Ref.No Parts No. Description m A Amt. Reg
1 0077270 Presser Spring Regulator By 1
2 000445 Lock Nut OwvoZFvyhk 1
3 0065372 Presser Bar Spring(Outer) FBTEEIUR(K) 1
4 0063087 Presser Bar Connecting Bracket RTERY 1

) 004440 Screw(11/64-40 X 8.3) IRy 1
6 0093483 Presser Bar Guide HLEER 1
7 004441 Screw(11/64-40 X 16) =82 2
8 0060142 Presser Bar Spring(Inner) PR/ () 1
9 3100110 Presser Bar I 1

10 3100112 Finger Guard A2 HH-F 1
11 110002 Screw{M3-05 x b) 1Ex 1
12 0093611 Oil Protector Ring pi: i/ LR 1
13 3100310 Collar(®@ x 17 X 7mm) NZ7— 1
14 160001 Screw(M4-0.7 x 4) wEx 1
15 0020271 Thread Chain Cutting Knife FrAhyd 1
18 110054 Screw(M3-052 x 3.5) Ry 1
17-1 3607050 Presser Foot, Complete Set(48) T3 1
17-2 3507052 Presser Foot, Complete Set(58) T (FE) 1]
17-3 3507054 Presser Foot, Complete Set(64) B (4E) 1
18 110004 Screw(M3.5-06 x 8) kxy ]
19 3107303 Presser Foot Spring{Left) IR IICR(E) 1
20 3107304 Presser Foot Spring(Right) INB TR () 1
21 130016 Screw(M2.5-0.45 X% G} Fxrs 4
22 3107306 Presser Foot Hinge Pin Brevigy 1
23 110084 Screw(M3.5-05 x 4.2) Exr 1
24 000327 Lock Nut Owo+wb 1
25 260006 Adjusting Screw(1/8-44 x 9.5) B 1
26 0093487 Lifter Link BRUVYS 1
27 006038 Screw(3/16-32 x 2.2} - ez 2
28 0063083 Lifter Link Lever mUUrILR— 1
29 000690 Fastener Pin EAEY 1
30 0063084 Lifter Spring BITHET IR 1
31 0083491 Collar{(8 X 16 X 8mm) ho— 2
32 009604 Screw(11/64-40 x 5.5) xR 4

33 0083479 Lifter Shaft HNTETH 1

34 3100294 Intermediate Lever HIBTRLII— 1

35 120017 Screw(M5-08 x 15) I 1

38 0077179 Retaining Ring Ay AU 2

37 0093507 Connecting Plate ERER 1

38 Q093502 Connecting Pin EREE 2

39 093508 Litter Lever{Small) HEFTLIR—{N) 1

40 004591 [008200] Screw(15/64-28 X 95)[15/64-28 x 95) k=3 1

Ref. No 41 to 7

See the following page.

VC2700M



- ORI -

- e TN
AN
"
, \
K ,
Y .
b

©
(]

VC2700M



PRESSER FOOT MECHANISM
e

T4

8

Ref.No Parts No. Description @ A Amt. Req
41 3160168 Lifter Spring HIBT IR 1
42 3500305 Cap FywF 1
43 3120416 Presser Foot Lifter Lever BEIiEs LI~ 1
44 3101216 Lifter Lever Stop =t o gl PUACl & S v 1
45 004358 Screw(9/64-40-x 5.6) xRy 2
46 3500299 Tension Release Lever Connector FdE X BlERE R 1
47 170009 Screw(M4-0.7 X 4} 1IExRY 1
48 170038 Screw(M4-0.7 X ) Exy 1
49 3100533 Tension Release Lever FEE X 1
50 120001 Screw(M4-0.7 X 14) IR 1
51 0094387 Tension Release Shaft i X dh 1
52 0063515 Thread Pull-off Lever RIEALIC— 1
53 000690 Spring Pin(4 x 16mm} i S Y RN 1
54 - 0094390 Tension Release Adjusting Eccentric  REXRBEH IO 1
55 0095334 Swing-proof Spring BHiR/ VR 1
56 001170 Screw(2/64-40 X 12) w3 1
57 340014 Roll Pin(3 x 12mm) A= 1

VC2700M



23

25

VC2700M



SPREADER MECHANISM

B USRIV — IR

9

Ref.No Parts No. Description m A Amt. Req
1 3100302 Connecting Rod, Complete Set L8Oy R 1
2 3100300 Eccentric L—RT¥xtyv 1

'3 160003 Screw(M5-0.8 x 5) Wz 2
4 0077322 Roller Bearing Z—RILRFUT 1
5 3100301 Connecting Red —=rOw K 1
6 0094566 Retaining Ring AbyFYvs 1
7 110009 Screw(M4-0.7 x 8) Exy 1
8 300006 Washer Tvy 1
9 3100309 Adjusting Lever Pin Al —tE 1

10 Q00528 Washer Twviy 1

11 100003 Nut(M6-1.0) Fw bk 1

12 0032646 Coltar(12 x 20 X 8mmy} HZ7— 1

13 009604 Screw(11/64-40 x 55) 1w 2

14 3100303 Adjusting Lever AL /N— 1

15 120013 Screw{(M6-1 X 15} Exy 1

16 3100304 Driving Shaft JL—/8 1

17 3100305 Rocking Arm L=V 1

18 160007 Screw{M6-1 X B) Exy 2

19 0063051 Rocking Pin —itRY 1

20 0063053 Spreader Bar L—iNEE 1

21 0063056 Bushing Ring Twia vy 1

22 0063057 Collar{10 x 18 x 7mm) hZ7— 1

23 009526 Screw{9/64-40 x 4.4) xy 2

24 3100307 Spreader Holder B RIL—/RE 1

25 3509320 Spreader R RIL—IX 1

26 110031 Screw(M4-0.7 X 12) IRy 2

VC2700M



10

VC2700M



LOOPER DRIVING MECHANISM
e

JL— I

10

RefNo Parts No. Description B % Amt. Req
1-1 3109300 Locper(32, 40, 56, 64) J—ix 1
1-2 3109302 Looper(48) =X 1
2 160040 Screw{M4-07 x 5) IExrY 1
3 3180100 Looper Holder IL—IE 1
4 110038 Screw(M3.5-06 x 10) =74 1
5 300500 Spacer(Fiber) AN—THT 71/ 2
6 3100154 Looper Bar Bushing L—1ETva 1
7 160024 Screw{M6-1 x 8) xR 2
8 3100410 Looper Thread Eyelet L—/GRiE 1
9 110101 Screw{M3-05 x 3) == 1

10 340008 Roll Pin -l 1
11 3100156 Bushing Spacer Tw g A—H 1
12 3100152 Looper Bar Guide J—IEAT R 1
13 3100157 Slider &4 1
14 3100158 Slider Holder 2RS4 FRAE 1
15 110005 Screw{M35-06 x 12) WEx 1
16

17 3100159 Slider Presser A TR 1
18 160001 Screw{M4-07 X 4) IERS 1
19 3100160 Thrust Washer AZART vy 1
20 330002 Seal Plug(Kurk) (3L 1
21 3100161 Looper Bar J—JkE 1
22 3100153 Guide Shaft Bushing A1 RE@Tvia 1
23 3100155 Looper Bar Guide Shaft A R 1
24 110019 Screw{M5-0.8 x 35) xRy 1
25 300000 Washer Ty iy 2
26 3100151 Looper Rocker Adjusting Pin L —HHRREE 1
27 340001 Roll Pin A—JLE 1
28 100002 Nut Fwvhk 1
29 3100150 Looper Rocker Connecting Rod., C. Set JL—/SET#& O v K (#H) 1
20 3100147 Looper Rocker Regulating Eccentric  JL—/VHifg T4 1
31 160003 Screw(M5-0.8 X 5) =47 1
32 0065389 Roller Bearing Z-RILRFUT 1
33 3100149 Looper Rocker Connecting Rod L—FIHEO Y K 1
34 3100140 Looper Connecting Rod JL—=Kgv R 1
35 005071 Screw{11/64-32 X 14) ey 4
36 3100355 Qil Splasher ACIWRATZvi¥y 1
37 3100141 Guide Fork TLIEX 1
38 004440 Screw(11/64-40 x 8.3) =37 2
39 3100142 Looper Driving Lever JL—XEmR 1
40 000637 Seal Plug S 1
41 3100143 Looper Rocker Arm J—IRY B 1
42 1200711 Screw{M6-1 X 18} ez 1
43 3100146 Thrust Washer AZALTviy 3
44 3100145 Thrust Roller Bearing ATZARRPYLY 2
45 3100144 Looper Shaft JL— /e 1
46 000740 Seal Plug S 2
47 160029 Screw(M8-1.25 x 8) =5 2
48 001123 Washer Wi 2

VC2700M



VC2700M



FEED DRIVING CONTROL MECHANISM

EIBESIV AL i L

11

RefNo Parts No. Description m A Amt. Req
1 "3100217 Feed Lift Lever =Y BT 1
2 160007 Screw(M6-1 X B) =5 6
3 0032799 Connecting Rod Pin Aw FEY 1
4 160002 Screw(M4-0.7 x 2} =37 4
5 3100216 Feed Lift Connecting Rod EUETAYER 1
6 3100192 Retaining Ring I Ak 2
7 3100190 Roller Bearing I—RILRF)T 2
8 3100189 Differential Feed Eccentric AV It 1
9 006212 Screw(M5-0.8 X 6) =35 2

10 3100191 Differential Feed Connecting Rod AEEEYOY R 1
11 3100193 Connecting Rod Pin Ay R 2
12 3100194 Lever Link{Long) AREY LIA—=U YR 1
13 3100195 Lever Link{Shoit} FEY L=V o) 1
14 3100196 Lever Link Pin Y LIR—=U Iy 1
15 300006 Washer Ty iy 1
16 110002 Screw(M4-0.7 x 8) =80 1
17 3100197 Differential Feed Shaft Lever Al UL/ — 1
18 120009 Screw(M4-07 x 12) IERY 1
19 3100199 Control Bracket AEVUEBE S 2w b 1
20 3100202 Connecting Rod Guide AEY Oy RA-M R 1
21 3100200 Control Bracket Spring TS5 hIE 1
22 340003 Pin (wh? 2
23 3100103 Control Lever Shaft Bushing FEIL/N—-ET v 1
24 3100104 O-ring(P16) oV 1
25 0093303 Qil Seal FAILT—) 1
26 3100201 Control Lever Shaft B USR5 L /- 1
27 3100211 Control Link Pin EREVRHmY Iy 1
28 3100203 Control Link AxEURBY > 1
29 3100208 Control Nut IRV | iral 1
30 001107 Roll Pin mEEY I 1
31 3100205 O-ring(P12) (o R 274 1
32 3100204 Adjusting Screw HEiRY 1
33 3100207 Adjusting Stop Pin AbvTEy 1
34 160001 Screw(M4-0.7 x 4) Exy 1
35 3100206 Adjusting Knob SETY V= 1
36 130011 Screw(M3-0.5 x 4) a7 1
37 3100235 Differential Feed Control Lever, C. Set &\ #&L /C—(if) 1
38 3100210 Differential Feed Control Lever Bk U EREIL /R— 1
39 3100209 Differential Feed Graduations BE Y BBk 1
40 130004 Screw(M4-07 X 11) j=a7) 2
41 Q00505 Spacer AR—1H 2
42 0020350 Control Lever Stop EEURREIL /A=A by S 1
43 000669 Washer i 1
44 Q00600 Spring Washer ALV T Ty i
45 005049 Scraw(M5-0.8 x 8) jLE=$7) 1
46 190004 Screw{M8-1 X 7.5, M4.5-0.5 X 3} 1Ex3 1
47 100005 Nut Fw b 1
48 000561 Conical Spring Washer M/RR T iy 1
49 3100220 Feed Lift Connecting Rod, C. Set wY FTFOw REE) 1
50 110013 Screw{M4-0.7 x 8) xs i

VC2700M



12

VC2700M



NEEDLE GUARD & FEED DRIVING MECHANISM
-

HEIRUEY KR

12

RefNo Parts No. Description m % Amt. Req
1 3100243 Needle Guard{Front) Eccentric i =0l {5 1) 8 S o e 1
2 160003 Screw{M5-0.8 X 5) Wry 2
3 3100242 Needle Guard(Front) Lever =4 (ENE 1
4 110022 Screw(M3-0.5 % 10) 1IR3 2
5 3100241 Needle Guard{Front) Holder gHESEDE 1
6 3139200 Needle Guard(Front) #FE7(ED 1
7 110036 Screw(M3-0.5 x 6.5) ExY 2
8 31002486 Needle Guard(Rear) Lever HET(E R 1
9 3100245 Needle Guard(Rear} Holder #HET (S 1

10 3509202 [3109201] Needle Guard{Rear) HZT () 1
11 3100187 Feed Regulating Stop EURSHA YT 1
12 110004 Screw(M3.5-0.6 X 8) =+ 3
13 340001 Roll Pin A—JLE> 1
14 3100186 Conical Spring Presser m/CxT 1
15 130005 Screw(M2-04 x 4) 1Ex 2
16 3100185 Conical Spring m/R+x 1
17 3100183 Eccentric Cam EUITHE AL 1
18 340025 Stop Pin Abw I 1
19 3100184 Eccentric Pin BUIFezrEy 1
20 3100182 Main Feed Eccentric, Complete Set U Tt > (#f) 1
21 110072 Screw(M3.5-0.6 X 6) 3 1
22 110023 Screw(M2-04 X 3.5) 1= 1
23 009736 Screw(M4-0.7 X 6} wkxy 2
24 3180091 [3100188] Main Feed Bar Driving Connection wmxEyI oo 1
25 110021 Screw(M5-0.8 X 18) Exy 2
26 0032853 Driving Connection Bushing R VP L E 1
27 3100225 Feed Bar Guide(Upper/Left) EUEHA R (EE) 1
28 160007 Screw(M6-1 X 6) =577 2
29 3180090 [3100229] Feed Mechanism, C. Set A BB (RE) 1
30 3100221 Differential Feed Bar =Y A 1
31 3100222 MainFeed Bar #®xEUA 1
32 3100231 Feed Dog Key F— 2
33 3100224 Feed Lift Block{Rear) EEI(fR) 1
34-1 3106000 Main Feed Dog(48, 56)(P=1.6mm) BxEY(EvyF 1.6mm) 1
34-2 3106001 Main Feed Dog({64}(P=1.6mm) #BexEV(EvyF 1.6mm) 1
35-1 3108000 Differential Feed Dog(48, 56)(P=1.6mm) &z (v F 1.6mm) 1
35-2 3102002 Differential Feed Dog{64)(P=1.6mm)  BIEY (v F 1.6mm}) 1
36 3100226 Feed Bar Guide(lLower) WUEHET 1
37 110035 Screw(M4-0.7 X 10) = 2
38 3100213 Differential FeedBarDrivingConnection  ®&ixl U v o 1
39 3100215 QOscillation Adjusting Eccentric HIEE U RIS T 1
40 000199 Qil Wick s 1

Ref. No 41 to 56

See the following page.

VCZ2700M



12

VGCZ700M



NEEDLE GUARD & FEED DRIVING MECHANISM

HWRITRUZEY S

12

Ref.No Parts No. Description m A Amt. Req
41 3100214 Driving Connection Pin LYoy 1
42 160006 Screw{M3-05 X 6) Exry 1
43 000750 Seal Plug S 1
44 3100212 Differential Feed Shaft Ak By 1
45 0093389 Feed Lift Block(Front) AE(ED) 1
46 3100218 Feed Lift Shaft = ETE 1
47 000397 Gil Wick A 1
48 000401 Cil Wick(280mmy} pi i 1
49 330015 Seal Plug Fac 1
50 3100219 Coltar{11 X 18 % 1Tmm) HZ7— 2
51 160004 Screw(M6-1 x 4.8) IR 2
52 3131300 Feed Bar Guide{Upper/Right) ‘U B(EE) 1
53 3100179 Main Feed Eccentric, C. Set(2) EDIFE(3E2) 1
54 310068 ¢ Qil Wick{120mm) S 1
55 000775 & Pin v 1
56 2130047 ¢ Needle Guard Lever Cover HETRAD/I— 1

VC2700M



VC2700M



LUBRICATING MECHANISM(1)

feomEE ()

13

RefNo Parts No. Description SR Amt. Req
1 0065453 Cil Receiver WEom 1
2 110012 Screw{M4-0.7 x B) =32 5]
3 3200243 [3200229] Lubricant Guiding Block oy ) 1
4 320006 Top Nozzle Cap AL/ ZNFrvT 1
5 3200230 Oil Adjusting Screw BhERERY 1
6 000636 Seal Plug e 1
7 300000 Washer Ty s 1
8 000600 Spring Washer ATV T Ty oy 1
g 100002 Nut Fab 1

10 2150325 Oil Filter Cap AT BTy 1
11 110045 Screw(M4-0.7 X 12} LR 3
12 3100061 O-ring(P42) ovxy 1
13 3100345 Oil Filter A7 1ILF 1
14 3100329 Qil Filter Connector AT 1L THF 1
15 3200237 Felt )bk 1
16 0063217 Qil Filter Screen Clamp R 1
17 0063216 Oil Filter Screen TR 1
18 3180084 Draining Felt Rl 1
19 3150195 [3150143] ©Qil Pump, Complete Set N TF{5E) 1
20 2040033 [0030711] Oil Pump Driving Worm Gear DA —LFF 1
21 160001 Screw(M4-0.7 X 4) il 2237 2
22 000567 Seal FAGYE B 1
23 100014 [000419] Nut JZIWEAF Y 1
24 3150151 [3100342] Qil Nozzle for Worm Gear s PANS 1
25 3150155 Dust Proof Plate BHEER 1
26 3100330 Oil Tube Stay AL TET 1
27 0021010 QOil Sight Gauge dAINr—= 1
28 120011 [120013] Screw(M6-1 X 18)[M&-1 X 15] jIE=$7) 2
29 3100331 Oil Tube(4 X 6 X 31mm} FAINIATF 1

VG2700M



VC2700M



LUBRICATING MECHANISM(2)

HeSm A (2)

14

Ref.No Parts No. Description m A Amt. Req
1 3200236 Suction Pipe AT 1
2 0093617 Suction Pipe Bushing WANA T T2 1
3 3200238 Cil Tube(3 X 5 X 440mm) AANIAT 1
4 0065452 Draining Pipe HeEm/NT T 1
b 3200227 Qil Sight Top Nozzle /X 1
6 0031831 Oil Tube Clamp EHR 10
7 3100357 Oil Tube(Long), Complete Set Bl 7R ) 1
8 3100354 Qil Tube{4 X 6 X 280mm) AL 1
9 3100392 [3100336] Oil Tube(25x4xX35mm)[4X6X75mm] AT 7 1

10 3100371 Qil Tube Joint, Two Way BOEKRF 2
11 3100332 QOil Tube{d4 X 6 X 37mm) FAANITT 1
12 320010 Fitting Stud{Short) ERERI LT 4
13 3100342 Lower Shaft Oiling Outlet THHSHE 1
14 3100358 QOil Tube(Middle), Complete Set &y T EE) 1
15 3100331 Qil Tube(4 X 6 x 31mm) dAIIA T 2
16 3100343 Lower Shaft Qiling Shower TEiSHI v T 1
17 3100334 Qil Tube({4 x 6 x 110mm) AALIWIRAT 1
18 110013 Screw(M4-0.7 x 8) = 2
19 3100356 Qil Tube{Short), Complete Set #&m/ N ) (#) 1
20 3100370 Qil Tube Joint, One Way RFOE#F 2
21

22 0010017 Bamboo Joint{l-4) Nt == 2
23 3500425 Qil Tube(3.5 x 5 x 350mm) AT 1
24 0011795 Wrapping Band(2.3 x 92) AR 1
25 3180080 Draining Pipe BRI/ 7 1

VC2700M



15

PULLER MECHANISM(1)

VC2700M



PULLER MECHANISM EXCLUSIVE PARTS(1)

77 —HEEABmA()

15

RefNo Parts No. Description . m 4 Amt. Req
1 3180110 Upper Feed Roller Shaft Bracket FO-Smrs7vk 1
2 120019 Screw{M6-1 x 18) IR 4
3 000779 Knock Pin JwoEy 2
4 3100006 Seal Plug e 1
5 3100607 Roller Shaft Bushing{Right) rO—Z87 v a2 (h) 1
5] 3100604 Upper Feed Roller Shaft Lever FO—>ukE 1
7 1680007 Screw(M6-1 % ) Lz 2
8 0065398 Collar{14 x 22 x 10mm) NZ— 1
9 009604 Screw(11/64-40 X 55) Il 8% 2

10 3100626 Roller Shaft Bushing{Left) tO—Z&E7via(h) 1
11 0065395 Oil Seal AAN—I 1
12 3100605 Upper Feed Roller Shaft EO—> 1
13 —_— See page 17 17 R—VB8 -
14 3100608 Upper Feed Roller Lever FO—-ZL8— 1
15 120012 Screw(M6-1 x 20) |t 5% 1
16 0065401 Upper Feed Roller Lever Pin rOo—ZLaR—E> 1
17 000813 Washer T i 1
18 000306 Nut Fv bk 2
19 3501281 Upper Feed Roller Lever Rod ro—-sLnR--Ovk 1
20 240010 Screw(1/4-40 x 11) WAry 1
221 310063 Oil Wick S 1
22 0032921 Upper Feed Roller Driving Rod Pin to—>0Ov REY 1
23 160001 Screw(M4-0.7 X 4) =37 1
24 3100602 Upper Feed Roller Driving Rod FA—>0wvk 1
25 3100192 Retaining Ring Abw Py 1
268 3100623 Roller Bearing Z—RIRFUT 1
27 3100603 Upper Feed Roller Regulator, C. Set  EO—>5RE8R(18) 1
28 3100601 Upper Feed Roller Eccentric tA-Z>IF%ty 1
29 3100600 Upper Feed Roller Regulator O-—->REnsEs 1
30 160003 Screw(M5-0.8 X 5) xR 2
31 190007 Adjusting Screw(M5-0.8 x 6) AR 1
32 120008 Screw(M4-0.7 x 8) IRy 1
33 300045 Spacer Zre—H 1
34 3180112 Upper Feed Roller Shaft Bracket, C. Set 00— ZE7 54w () 1

VC2700M



16

PULLER MECHANISM(2)

1

RUBBER ROLLER

EXTRA PARTS ¥

é&\@;e

VC2700M




PULLER MECHANISM EXCLUSIVE PARTS(2)

77 —BEEREM2)

16

RefNo Parts No. Description M A Amt. Req
1 —— See page 17 17 R—IBR -
2 3100611 Upper Feed Roller Yoke to—>3—74 1
3 120012 Screw{M6-1 x 20) kR 1
4 37100612 Upper Feed Roller Yoke Guide rto—Z3—si4k 1
5 120008 Screw{M4-0.7 x 8) k3 2
6 3100613 Upper Feed Roller Yoke Pin tO—->3—-47Ev 1
7 160007 Screw{M6-1 X 6) Iz 1
8 3200133 Wire(Q.9 X 45mmy} AR 1
9 180005 Screw(M4-0.7 X 6) = 1

10 160001 Screw(M4-0.7 % 4) Ry 2
11 160003 Screw(M5-0.8 X 5) Ex 3
12 0060056 Retaining Ring AbwFUus ]
13 2100802 Thrust Ring AZANYY 1
14 3501270 Clutch Driving Shaft o FH 1
15 3100616 Clutch Driving Shaft Bushing(Left) TSy FHT Y alk) 1
16 0065414 Clutch Driving Shaft Bushing{Right) 73w F@®7via(A) 1
17 0065421 Clutch Tension Sleeve TSwFFvavA)—7 1
18 3501283 Adjusting Collar Rz — 1
19

20 3501284 Adjusting Screw Stay REIRIET 1
21 110002 Screw(M3-05 x b} hxz 2
22 110097 Screw(M5-0.8 X 12) ey 1
23 3501282 Clutch Tension Spring ZSwFTFuia v INE 1
24 3501280 Clutch Driving Lever 75y FRE) i
25 130003 Screw(M4-0.7 % 7.3) =0 3
26 3501276 Cluich Sleeve(Right) TS wFAIU—FH) 1
27 3501272 Thrust Plate AZANFL—H 2
28 3501271 Clutch Spacer Ty FAN—Y 1
29 160005 Screw(M6-1 x 8} 1w 1
30 3501275 Cluich Slesve(left) 25w FA)—TJ k) 1
31 3501290 Upper Feed Roller(30 teeth)(Standard) 00— (30 1L} (ZE3#) 1
32 007621 Screw(9/64-40 x 8.5} =47 3
a3 3160183 Lower Feed Roller Support, C. Set{Extra) TA—Z%HR— MR REESR®) 1
34 0065461 Lower Feed Roller(15 teeth){Standard) TO— (15 L) ({Z#) 1
35 000492 Wave Washer BRIy 1
36 3100620 Lower Feed Roller Support TO—ZHHR—k 1
37 120041 Screw(M6-1 X 12) JI2=3 2
38 000779 Knock Pin Sy 2
39 31006822 Lower Feed Roller Shaft TO—S# 1
40 160001 Screw(M4-0.7 x 4) jl=32 2
41 3100621 Lower Feed Roller Cover TA—>#EAh/t— 1
42 130007, Screw(M3-0.5 X 6) 1wy 2
43 3501295 Upper Feed Roller Eao—= 1
44 0067028 Lower Feed Roller TO—= 1
45 0065431 Supplementary Roller Support #BhO— S BTk 1
46 000538 Washer Twisy 2
47 110002 Screw(M4-0.7 X 8) =8 2
48 0065435 Supplementary Roller HEO—7 1
49 0065436 Supplementary Roller Stay(A) RO — 5% (A 1
50 0065437 Supplementary Roller Stay(B) #BNO—>%I(B) 1
51 009730 Screw(1/8-44 x 5.3} By 4

VC2700M



PULLER MECHANISM(3)

W

/ 1|W4 N\

17

VC2700M



PULLER MECHANISM EXCLUSIVE PARTS(3)
]

77 —HEBERTEM3)

17

Ref.No Parts No. Description m A Amt. Req
1 0065381 Upper Feed Roller Lifter{Right) EO—>850h) 1
2 110009 Screw(M4-0,7 X 8) xR 2
3 000538 Washer A 3
4 000334 Nut +v bk 2
5 0034979 Flexible Wire Clamp Bushing JATPIEAT v 2
6 006075 Screw(11/64-40 x B) =% 2
7 00671286 Lifter Connecting Plate +O—Z&B 7 EHER 1
8 0065374 Upper Feed Roller Lifter(Left) +O—>%57(E) 1
9 0065375 Upper Feed Roller Lifter Pin FO—-3sEy 1

10 095027 Retaining Ring AbwFUns 2
11 0065376 LifterConnecting Flate to—-=>mY 1
12 006038 Screw(3/16-32 x 2.2} ERY 2
13 0065407 Roller Press Bar Bracket FO-—-SiETiEEE 1
14 005650 Screw(M5-0.8 X 14) IR 1
15 0065402 Lifting Lever Sleeve ro—sLiX—RU-—7F 1
16 006411 Screw(11/64-40 x 5.5) =% 1
17 000340 Nut Owo+whk 1
18 009931 Stop Screw(11/64-40 X 26} A vz 1
19 3100614 Roller Press Spring FO—Z T/ 1
20 3180111 Upper Feed Roller Bracket ro—-s735v b 1
21 002753 Screw(MB-1 X 35) L= 2
22 000779 Knock Pin AR d ) 2
23 0065405 Raller Press Bar Bushing(Upper) tOo—s#IErvya(h) 1
24 160007 Screw(MB-1 X 6) Exy 1
25 3100609 Roller Press Bar Bushing(Lower) EO—-ZMITET vy 2(T) 1
26 0065404 Upper Feed Roller Press Bar to—S>HIE 1
.27 0034117 Retaining Ring Ay TV 1
28 000690 Stop Pin 2y 7EY 1
29 000613 Washer Dyisy 1
30 0067111 Upper Feed Roller Lifting Lever Fig7 1
31 000487 Wave Washer BRI vI v 1
32 170008 Screw(MG-1 x 9) =82 1
33 3180113 Upper Feed Roller Bracket, C. Set tO—-Z>7245w ~R) 1

Note : Part No. 3180113 of Ref No. 33 contains the part numbers of Ref. No. 13 on page 15 and

Ref. No. 1 on page 16.

Puller Mechanism, C. Set 3180114 = 3180113+3180112(page 15, Ref. No. 34)+3160183

(page 16, Ref. No. 52)

(&) Ref. No. 33 @ Part No. 31801133,

BARBETT,

15— D Ref. No. 13 KT 16 2= D Ref. No. 1 Dz

77 —HHEH)3180114=3180113 + 3180112(15%— Ref. N0.34)+ 3160183(16 *—:’Ref.N0.52)

VC2700M



18

VC2713M

VC2713M-156M-K4N

VCZ700M



VC2713M EXCLUSIVE PARTS v7EFLERER 18
o

Ref.No Parts No. Description m % Amt. Req
1 3107311 Fabric Guide , AR 1
2 110027 Screw(M25-045 x 35) IExY 1
3 3101320 Fabric Guide(Left) A1 K{E) 1
4 3101321 Fabric Guide(Right) #HA1 K(H) 1
5 001228 {110038] Screw(3/32-56 x 3.2)[M2.5-0.45 x 45] (k=¥ 2
6 3108221 : Stitch Plate{56M-K4N) &R 1
7 37139028 Differential Feed Dog gl 1
8 3109098 Differential Feed Dog(Middle) My ]
9 110038 Screw(M2.5-0.45 x 4.5) A8 1

VC2700M



19
EXTRA PARTS(1)

for heavy material

B4 H

&4

18

for light material

FY A

74

19

VC2700M-156NM

e &S
21 &)

VC2700M




EXTRA PARTS(1)

RefNo Parts No. Description m A Amt. Req
1 0022836 Synchroniser Positioning Pin P P Tl b 1
2 0022837 Synchroniser Cushion RIvgFrowy 1
3 007610 Screw(M4-0.7 X 10) = 1
4
5 0093620 Timing Gauge FAZITT—=Y 1
6 0095220 Looper Timing Gauge =G 275 - 1
7 3100490 Timing Gauge SAZV =T 1
8 3101206 Supplementary Rear Cover Support #8174/ — (&) IRk 1
9 120006 Screw(M6-1 x 12) R 2

10 3101205 Supplementary Rear Cover wshh /R —(®) i
11 130003 Screw(M4-0.7 X 7.3) N5 2
12 3101207 Supplementary Front Cover(Large}) #AEhAI—(K) 1
13 000538 Washer Tyiy 3
14 110008 Screw({M4-0.7 x 8) Ry 3
15 3100033 Supplementary Front Cover #HBhAN— 1
16 000426 Washer Tyl 2
17 110103 Screw{M5-0.8 x 8) il =0 2
18 3108210 Needle Guard(Rear) #3247 (1R) 1
19 3109201 & Needle Guard(Rear) #E24r (1%) 1
20-1 3109301 & Looper(32, 40, 56, 64){hard plating)  JL—/X(EE X v F) 1
20-2 3109303 ¢ Looper(48){hard plating) o—7 (i A w ) 1
21 3108225 ¢ Stitch Plate{(56NM) gk 1

VC2700M



20

EXTRA PARTS(2)

YC2700M-132M, 140M

2-Needle

VC2700M



€ EXTRA PARTS(2)

K ERR M (2)

20

RefNo Parts No. Description m A Amt. Req
1-1 0023351 Needle Clamp(32) gk X 1
1-2 0093352 Needle Clamp(40) g1k X 1
2-1 3108130 Stitch Plate(32M) iR 1
2-2 3108131 Stitch Plate(40M) #HiR 1
3-1 3507000 Presser Foot, C. Set(32) ) 1
3-2 3507002 Presser Foot, C. Set(40) HI(#8) 1
4 110004 Screw(M3.5-0.6 X 8) 1= 87 1
5 3107303 Presser Foot Spring(Left) JB TSR () 1
6 3107304 Presser Foot Spring(Right) AR/ () i
7 130016 Screw(M2.5-0.45 X B) =8 4
8 31073086 Presser Foot Hinge Pin Bibyidy 1
9 110084 Screw(M3-05 x 4.2) 8% 1

10 000327 Lock Nut Owo+w bk 1
11 260006 Adjusting Screw(1/8-44 x 9.5) xR 1

VC2700M



21

VC2700M only

VC2700M



THREAD STAND & ACCESSORIES(1)
-

R

\

agvFr7EeHUBERMm2 1

Ref.No Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiL&FE)(6EXRA) 1
2 9620631 Column Cap A5LFvw 7 1
3 9620670 Column Pipe(Upper) AZ LA (L) 1
4 9620689 Thread Guide Holder{Large) HA RRILF(KR) ]
b 911002 Screw(M4-0.7 x 20) xRy 1
5] 911001 Screw({M4-0.7 X 12) IR 3
7 910001 Nut P 4
8 9620673 Column Pipe Connector OS5 LIS TiE 1
o 911006 Scraw(M5-08 X 13) = 2

10 910000 Nut +w bk 8
11 9620675 Column Pipe{l.ower) AZ LN F(T) 1
12 930052 Washer Tviy 1
13 930053 Spring Washer A7V T Tyv 1
14 310003 Nut Fu b 1
15 :

16 9620703 Thread Hanger(3 Spools Type) ZLw A HEBERE) 4
17 9620700 Thread Eyelet FALvk 6
18 9620688 Thread Hanger Holder Zlw RV HiE® 4
19 911060 Screw{MB-1 % 15) =57 4
20 96206921 Thread Guide Arm AL RF—LA 1
21 9620690 Thread Guide Holder(Small) Ha BRILT (Y 1
22 9620666 Thread Guide{6 Spools Type) ALy BHr B{6ARE) 1
23 9620678 Spool Cushion A7=Novary 6
24 9620679 Spool Pin AT —ILE 6
25 9620680 Spool Mat A=~y + 6
26 9620681 Spool Seat Disc 24 6
27 930055 Spring Washer ATV T I iy 6
28 3101101 Edge Guide(Right) ER(A) 1
29 3101100 Edge Guide(Left) ER(E) 1
30

31

32 3500700 Belt Cover AL AN 1
33 110028 Screw(M6B-1 x 46) == 2
34 962003 Bag *® 1
35 Needle(System : UY X 128GAS) &t 5
36 0099094 Screwdriver{(2.5 X 75mm) K218 1
37 0099091 Screwdriver{5.5 x 200mm) [l X (VAN 1
38 0099051 Thread Tweezers Extw b 1
39 9620202 Hexagonal Wrench(2.0mm) 8AL>F 1
40-1 9720236 Instruction Book 1
40-2 9720235 B EiE 1
41 9710111 Parts Book K=Y TFvy 1
42 9620008 SF Qil 28(11) pic| ' 1

VC2700M



22

Table top installation EFEH=
(with UT-A, UT Device)

Semi-submerged installation 3=
{without UT-A, UT Device)

(¢

)

VC2700M



ACCESSORIES(2)

7Y UBERE2)

22

RefNo Parts No. Description m A Amt. Req
1 0063009 Qil Reservoir Rubker Cushion TLE 4
2 180008 Setting Screw(M6-1 X 63) g &Y 4
3 000528 Washer 7w iy 8
4 000667 Spring Washer ATV T Ty 4
5 000011 Nut P 4
6 3100036 Belt Cover(Lowern) NS AR—T) 1
7 006905 Wood Screw(¢ 5.1 X 20) Fxy 3
8 0037988 Screwdriver{Short) el S RAN 1
g

10

11

12 0037912 Chain & 1
13 9611074 Presser Foot Pedal BIHr~s I 1
14 000070 Hanging Nut BUFvk 4
15 009858 Hanging Bolt{M8-1.25 x 75) m UMb~ 4
16 000162 Washer vy 8
17 0020064 Supporting Board Rubber Cushion g Y 4
18 0063010 SupporiingBoardRubberCushion{Lower) Sk JLEE(T) 4
19 000016 Nut Fv b 8
20 3100008 Supporting Board HEIAR 2
21 0063009 Qil Reservoir Rubber Cushion L 4
22 180009 Setting Screw(M6-1 x 16) ERftr s 4

VC2700M



23

i = A
WARNING LABEL EEF XN/
LABEL Parts No. Description
L a7 B
300220 |SAFETY INSTRUCTON LABEL
(AZER=E] con - ERIsL 20|
1 R v F e EE.
ADANGER) 551> tanivect. DANGER : WARNING OF ELEGTRIC SHOCK BY
To open this cover, HGHVOLTAGE
turn off power 390144
supply and wait R EESNL
more than 5 minutes =
befare opening.
. “Be sure to connect earth line”.
390145
PRSI
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
300146 DIRECTION
[EEFARERTR L
EYE GUARD : TAKE GARE NOT GALISE INJURY
éé TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
FHEE
CAUTION RSN
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOIDD '

gt
i
e
ot

o
Iz~
=
—_
o
=

EBEIESNL




LIST of MAIN SPARE PARTS
(EEBRYAH) |



24

VC2700M ciass LIST of MAIN SPARE PARTS(ZEZHSY X 1)

Main Parts
Needle Presser Stiteh Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models gH1E A AT &1 1k BilaxY) hEl)
VG2700M-148M 0093356 3507050 3108133 3109000 —_—
156M 0093357 3507052 3108134 i
164M 0093358 3507054 3108135 3109002 _——
VG2700M-132M * 0093351 3507000 3108130 3109000 _—
. 140M * 0093552 3507002 3108131 1 —_—
VC2713M-156M-K4N 0093357 3507052 3108221 3109000 31090838

VC2713MP-156M—K4N

"

"

i

"

H

Note : The models with * have 2 needls.

() » DT s8I 2R T,




24

) = %
& e | &5
Main Folder Folder Fabric Fabric Fabric Looper
Feed Dog (Left) (Right) Guide Guide Guide
L (Left) (Right) .
(3] TERR(E) EREA) mAARE) | wmAAFE) A= J—i%
3106000 3100630 3100631 3109302
" " 7 3109300
3106001 " n "
3106000 3100630 3100631 3109300
It I I "
3106000 3101320 3101321 3107311 3109300

I

"

"

"

1




25

INDEX -

VC2700M Page = 1
Parts No. PageMe. Ref.No. Weight(g) Parts No. PageNo. Ref Mo, Weight(g) Parts No. PagzNo. Ref.No. Weight(g)
000010 4 29 000528 31 3 001093 3 47
000011 27 10 000531 5 40 001107 5 14
000011 31 5 000538 2 34 001107 11 30
000012 26 43 000538 3 33 001123 10 48
000012 28 20 000538 16 46 001123 23 31
000014 20 2 000538 17 3 001123 28 48
Q00014 25 37 000538 19 12 001170 8 56
000015 2 24 000538 29 13 001174 6 25
000016 27 5 000547 4 30 001457 25 22
000016 31 19 000548 7 4 001459 19 21
000070 27 3 000555 6 31 001459 24 18
000070 31 14 000561 11 48 001818 3 BO
000140 25 4 000567 13 22 001900 7 9
000145 25 20 000588 27 12

000162 27 4 000597 25 6 002043 7 6
000162 31 16 000598 25 5

000177 3 6 000600 6 35 004182 2 36
000195 4 32 000600 11 44 004236 4 26
000199 12 40 000600 13 8 004312 6 27
000234 5 33 000600 22 4 004358 7 2
000290 6 17 000613 15 17 004358 8 45
000304 5 18. 000613 17 29 004440 8 5
0003086 15 18 000629 28 18 004440 10 38
000306 27 13 000636 13 6 004441 8 7
000321 7 21 000637 7 33

000322 23 27 000637 10 40 005049 11 45
000322 28 45 000644 23 26 005049 22 27
000327 8 24 000644 28 44 005071 6 24
000327 18 10 0008651 3 34 005071 10 35
000334 4 31 000665 2 23 005075 1 34
000334 17 4 000665 23 20 0058650 6 36
000340 17 17 000665 28 38 005650 17 14
000360 3 53 000667 31 4 005650 25 8
000397 5 17 000669 11 43

000397 12 47 000676 27 7 006004 4 28
000401 12 48 000690 8 29 006035 23 25
000419 13 23 000680 8 53 006035 28 43
000425 22 16 000690 17 28 006038 8 27
000426 22 3 0007286 1 39 006038 17 12
000426 29 16 0007490 10 46 006075 17 6
000445 8 2 - 000750 12 43 006202 23 22
000463 5 26 000779 15 3 006202 28 40
000487 17 31 000779 16 38 006212 11 9
000492 16 35 000779 17 22 006411 17 16
000498 20 17 000924 1 20 006905 22 6
000505 11 41 000926 6 20 006905 31 7
000528 g 10 000989 6 4

000528 27 11 007006 19 24



INDEX

VC2700M Page = 2

Parts Na. PageNo. Ref.No. Weight(g) Parts No. PageNe. Ref.No. Weight{g) Parts No. PageNo. Ref No. Weight(g)

007006
007610
007610
007611
007621

008142
009200
009508
009526
009604
009604
009604
008730
008736
009736
009736
009737
002746
009749
009753
009784
009791

009791

009853
009858
009865
009931

009970
009976
009984
009984
009985

0010017
0010055
0010057
0010108
0010119
0010254
0010264
0010923

0011720
0011733
0011795
0011795
0011801

24
24
29

14
22
20
22
22
20
22
20

20
27
14
22
25

21
28

3
11
32

12
40
28
23
32
13

9
51
23

8

3
10
17
24
21
24
16
34
19
15

6
18

9

8
36
16
11

22
18
14

8
22
15

9
34

33
8
24

e

2

0011802

0012071

0014120

0020064
0020119
0020137
0020271
0020350
0020759
0020759

0021010

0022836
0022836
0022836
0022837
0022837
0022837

0023381

0024083
0024084

0030255
0030711

0031111
0031831

0032425
0032426
0032646
0032786
0032799
0032853
0032921
0032952

0033024
0033024
0033024
0033024
0033939

26 1
20 21
20 11

1 17
3 27
1T 33
8 15
1 42
1 5
2 46

13 27

19
24
29
19
24
29

RN~ = =0

19

w

13 20

3 45
3 46
9 12
27 20
3
12 26
15 22

19 25
24 22
27 17
22 7

0034117
0034979

0035301
0035813

0036133
0036133
0036133
0036133
0036175

0037108
0037912
0037912
0037988

0060056
0060057
0060142
0060175
0060176

0063009
0063009
0063010
0063044
0063051
0063053
0063055
0063056
0063057
0063074
0063076
0063076
0063083
0063084
0063087
0063096
0063216
0063217
0063515
0063579
0063586
0063606
0063607
0063607

17
17

27
3

22
23
25
28

3

3
27
31
31

OO

27
5

16
52

28
28
19
46
44

51
21
12

8

12
18

8
27
25

21
18

19
20

21
22
49
18
14
28
30

37
17
16
52

10
14
30
12



INDEX

VC2700M Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageMo. Ref.No. Weight(g} Parts No. PsgaNo. Ref No. Weight{g)
0063608 20 1 0077179 26 46 0094566 9 6
0063608 25 17 0077270 8 1
0063609 20 35 0077322 9 4 0095027 17 10
0063608 25 15 0077410 25 7 0095168 6 26
0063610 25 11 0095170 6 23
0083612 19 4-2 0090068 3 40 0095214 6 7
0083612 24 6 0090071 3 5 0095220 29 6
0090807 3 12 0095334 8 &b
0064045 27 14 0090812 3 9 0095336 25 29
0064046 27 15 0090856 3 11 ‘ 0095367 2 35
0064047 27 18 0095388 26 21
0093089 5 4 0095389 25 23
0065275 2 8 0093154 6 19
0065340 4 35 0093184 7 b5 0096025 28 14
0065340 7 1 0093201 4 10
0065372 8 3 0093212 7 19 0099051 30 38
0065374 17 8 0093214 7 16 0099091 30 37
0065375 17 9 0093303 11 25 0098094 30 36
0065376 17 11 0093351 18 1-1
0065381 17 1 0093352 18 1-2 100001 28 12
0065389 10 32 0093356 7 7-1 100002 10 28
0065395 15 11 0093357 7 7-2 100002 13 9
0065398 15 8 0093358 7 7-3 100002 20 26
0065401 15 16 0093365 7 10 100002 25 33
0065402 17 15 0093389 12 45 100003 9 11
0065404 17 26 0093479 8 33 100005 11 47
0065405 17 23 0093483 8 6 100006 21 9
0065407 17 13 0093487 8 26 100006 26 9
00654714 16 16 0093491 8 31 100020 28 b
0065421 16 17 0093491 25 27 100058 23 14
0065431 16 45 0093507 8 37 100058 28 32
0065435 16 48 0093508 8 39
0065436 16 49 0093509 8 38 110001 23 10
0065437 16 50 0093521 3 38 110001 28 23
0065452 14 4 0093556 3 17 110002 5 25
0065453 131 0093611 8 12 110002 7 39
0065461 16 34 0093617 14 2 110002 8 11
0093690 29 5 110002 16 21
0067028 16 44 0093864 1T 1 110002 20 3
0067111 17 30 0093864 2 7 110002 21 22
0o87126 17 7 110002 25 18
0094201 1T 23 110002 26 22
0068011 1 4 0094201 2 40 110002 26 b5b
0068206 28 4 0094387 8 51 110004 6 39
0094320 8 54 110004 8 18
0077179 8 36 0094396 19 23 110004 12 12
0077179 19 19 0094396 24 20 110004 8 4

0077179 24 15 0094491 19  4-1 110004 25 13



INDEX

VC2700M Page =4
Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageMNo. Ref.No. Weight(g)
110005 10 15 110025 21 25 120008 16 5
110009 2 43 110025 26 25 120009 2 2
110009 3 16 110026 5 35 120009 11 18
110009 5 10 110027 5 29 120011 10 42
110009 6 12 110027 18 13 120012 15 15
110009 9 7 110028 30 33 120012 16 3
110009 11 16 110030 21 6 120013 6 29
110009 16 47 110030 26 6 120013 9 15
110009 17 2 110031 2 39 120013 13 28
110009 19 13 110031 9 26 120013 22 17
110008 20 5 110034 21 34 120013 25 10
110009 21 20 110034 26 34 120015 6 30
110009 24 30 110035 12 37 120015 7 15
110009 26 20 110036 12 7 120016 1 36
110009 26 41 : 110038 18 16 120017 8 35
110009 29 14 110038 18 20 120019 15 2
110012 1 24 110039 10 4 120041 16 37
110012 2 21 110041 1 22 120052 23 21
110012 6 15 110041 2 16 120052 28 39
110012 7 4] 110041 28 7

110012 13 2 110045 1 2 130002 2 38
110012 19 b 110045 2 48 130002 16 42
110012 19 16 110045 13 11 130003 2 6
110012 24 7 110048 1T 15 130003 3 42
110012 26 58 110054 3 54 130003 16 25
110013 . 2 11 110054 8 16 130003 21 13
110013 3 14 110054 23 17 130003 26 13
110013 5 42 110054 28 35 130003 29 11
110013 7 27 110060 28 9 130004 11 40
110013 7 34 110062 20 31 130004 21 36
110013 11 50 110062 25 36 130004 26 36
110013 14 18 110072 12 21 130005 12 15
110013 22 29 110079 2 44 130005 21 32
110013 23 29 110084 8 23 130005 26 32
110013 24 26 110084 18 9 130011 11 36
110013 28 47 110089 22 25 130016 8 21
110016 2 26 110097 16 22 130016 18 7
110017 22 2 110100 3 26 130021 21 18
110019 10 24 110101 2 42 130021 26 18
110021 12 25 110101 3 23

110022 12 4 110101 10 9 140010 26 48
110023 12 22 1107103 29 17 140014 26 45
110023 21 26

110023 23 12 120001 8 50 150000 5 23
110023 26 26 120001 20 10 150001 16 40
110023 28 29 120006 20 19 150001 24 24
110024 21 24 120006 29 9

110024 26 24 120008 16 32 160000 T 17



INDEX

VC2700M Page =5
Parts No. PageNo. Ref.No. Weaight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Waight{g)
160000 5 21 170009 8 47 320006 13 4
160001 2 30 170009 20 6 320010 14 12
160001 5 31 170009 24 31
160001 8 14 170038 8 48 330000 7 20
160001 10 18 330002 10 20
160001 11 34 180005 2 31 330011 2 14
160001 13 21 180005 i6 O 330015 12 49
160001 15 23 180006 20 23
160001 16 10 180006 25 30 340000 1 37
160002 11 4 180008 31 2 340001 10 27
160003 g 3 180009 31 22 340001 12 13
160003 10 31 340003 11 22
160003 12 2 190004 11 46 340004 5 36
160003 15 30 120005 2 22 340008 10 10
160003 16 11 : 120006 21 8 340014 8 57
160003 25 25 120006 26 8 340025 12 18
160004 5 13 190007 15 31
160004 6 21 120029 20 27 350009 3 39
160004 12 51 120029 25 34
180005 5 2 120079 28 24 390165 1 6
160005 6 2 390203 1 12
160005 16 29 240009 26 53 ' 390204 1 8
160006 12 42 240010 15 20
160007 5 3 9710000 30 10
160007 6 3 260000 7 35 910001 30 7
160007 9 18 260006 8 25 910003 30 14
160007 11 2 260006 18 11
160007 12 28 911001 30 6
160007 15 7 270019 23 8 811002 30 5
160007 16 7 270019 28 27 911006 30 9
160007 17 24 911060 30 19
160008 5 32 290029 3 8
160015 2 47 : 930052 30 12
160023 7 37 300000 10 25 930053 30 13
160024 10 7 300000 13 7 930055 30 27
160029 10 47 300006 9 8
160040 10 2 300006 11 15 962003 30 34
300045 15 33
170000 28 15 300100 2 29 1062036 26 42
170001 2 28 300101 1 26 1062037 28 3
170002 1 27 300500 10 5
170003 5 45 1066127 20 32
170004 3 21 310006 7 32 1066138 20 29
170005 21 2 310007 7 30
170005 26 2 310040 6 14 1090185 22 33
170006 21 15 310063 15 21 1090190 7 28
170006 26 15 310093 5 15 1090207 22 20

170008 17 32 : 1080242 22 2i



VC2700M

Parts No. FPageNo. Ref No. Weight(g)

Parts No. PageNo. Ref.No. Weight{g)

INDEX

Parts No.

Page =6

PageNo. Ref. No. Weight(g}

1090242
1090247
1090248
1091145
1091146
1091160

1094055
1094056

1095001
1095007

1096029
1096029
1096029
1096029
1096030

1097007
1097009

1098013

1200391
1200395

1253240

2049401

2100902

2150325

3100004

3100005 .

3100006
3100006
3100006
3100008
3100016
3100020
3100033
3100034
3100036
3100042

22
22
22

23
22
20

22
22

23
19

19
20
22
23
22

22
22

22

22
22

22

16

13

] w =

w
— = N OMNMMN—= PN~

34
19
32

4
13
12

30
24

16
37
30
10

36

35
31

40
13
10
28
29
45
18

20
10

15
41

16

3100045
3100046
3100050
3100051

3100053
3100058
3100061

3100076
3100078
3100081

3100082
3100083
3100084
3100085
3100087
3100088
3100090
3100091

3100092
3100093
3100094
3100095
3100096
3100097
3100098
3100099
3100100
3100103
3100104
3100110
3100112
3100113
3100121

3100122
3100123
3100125
3100126
3100127
3100127
3100128
3100129
3100130
3100131

3100131

3100132
3100140
3100141

3100142

21
25
17
18
20
15
12
22
34
48
25
24
20
19
43
18
12
13
19
20
14
15
16
17
11
3
5
23
24
9
10
12
12
8
11
22
20

OO OO — — M~ MMAMEPAEDBEEPREBRMBMWWWLWLBWDDIWWNNNN ——

3100143
3100144
3100145
3100146
3100147
3100149
3100150
3100151

3100152
3100153
3100154
3100155
3100156
3100157
3100158
3100159
3100160
3100161

3100179
3100182
3100183
3100184
3100185
3100186
3100187
3100188
3100189
3100190
3100191

3100192
3100192
3100193
3100194
3100195
3100196
3100197
3100199
3100200
3100201

3100202
3100203
3100204
3100205
3100206
3100207
3100208
3100209
3100210

10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
12
12
12
12
12
12
12
12
11
11
11
11
15
11
11
11
11
11
11
11
11
11
1
11
11
11
11
11
11
11

41
45
44
43
30
33
29
26
12
22
6
23
11
13
14
17
19
21
53
20
17
19
16
14
1
24
8
7
10
6
25
11
12
13
14
17
19
21
26
20
28
32
31
35
33
29
39
38



INDEX

VC2700M Page =7
Parts Na. PageNo. Ref.No. Weight(g} Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100211 11 27 37100301 g 5 3100509 21 29
3100212 12 44 37100302 9 1 3100509 26 29
3100213 12 38 3100303 9 14 3100510 21 30
3100214 12 41 3100304 9 16 3100510 26 30
3100215 12 39 3100305 9 17 3100511 21 3
3100216 11 5 3100307 9 24 3100511 26 31
3100217 11 1 3100309 9 9 3100512 21 23
3100218 12 46 3100310 8 13 3100512 26 23
3100219 12 50O 3100329 13 14 37100513 21 5
3100220 11 49 310033C¢ 13 26 3100513 26 5
3100221 12 30 3100331 13 29 3100514 21 4
3100222 12 31 3100331 14 15 31005714 26 4
3100224 12 33 3100332 14 11 3100515 21 14
3100225 12 27 3100334 14 17 3100515 26 14
3100226 12 36 3100336 14 9 3100516 21 33
3100229 12 29 3100338 7 36 3100516 26 33
3100231 12 32 3100342 14 13 3100617 21 19
3100235 11 37 3100343 14 16 3100517 26 19
3100241 12 5 3700345 13 13 3100518 21 21
3100242 12 3 37100349 13 24 3100518 26 21
3100243 12 1 37100354 14 8 3100520 25 24
3100245 12 9 3100355 10 36 3100523 20 24
3100246 12 8 3100356 14 19 3100523 25 31
3100250 7 31 3100357 14 7 3100524 25 9
3100253 7 29 3100358 14 14 3100625 24 29
3100254 7 26 3100370 14 20 3100526 24 27
3100256 7 25 3100371 14 10 3100529 19 15
3100260 5 37 3100383 3 35 3100629 24 12
3100261 5 38 3100384 3 36 3100530 21 38
3100262 5 30 3100386 3 37 3100630 26 38
3100263 5 24 3100400 2 32 3100532 25 206
3100264 5 27 3100410 10 8 31005633 8 49
3100265 5 28 3100442 3 41 3100635 24 9
3100266 5 39 3100490 29 7 3100536 24 8
3100267 5 34 3100502 21 3 3100538 20 28
3100268 5 41 3100502 26 3 3100538 25 35
3100269 5 44 31006503 21 10 3100560 21 35
3100270 5 43 37100503 26 10 3100560 26 35
3100271 5 47 3100504 21 11 3100567 20 9
3100272 5 46 3100504 26 11 3100570 27 2
37100275 6 9 3100506 21 12 31005671 27 1
3100281 6 8 3100506 26 12 3100579 21 16
3100283 6 10 3100506 21 1 3100579 26 16
3100285 6 28 37100508 26 1 3100580 21 37
3100286 6 32 3100507 21 27 3100680 26 37
3100287 6 33 3100507 26 27 3100600 15 29
3100294 8 34 3100508 21 28 3100601 15 28
3100300 g 2 3100508 26 28 3100602 15 24



INDEX

VC2700M ' Page =8
Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weightg) Parts No. PageMo. RefNo. Weight{g)
3100603 15 27 3101802 23 11 3109300 10 1
3100604 15 6 3101802 28 28
3100605 15 12 3101804 23 18 3120157 20 25
3100607 15 5 3101804 28 36 3120157 25 32
3100608 15 14 3101805 23 3 3120416 8 43
3100609 17 25 3101806 23  9Q
3100611 16 2 3101806 28 30 3139028 18 18
3100612 16 4 3101807 28 31 3139200 12 6
3100613 16 6 3101808 23 15
3100614 17 19 3101808 28 33 3150020 4 21
3100616 16 156 3101809 23 6 3150143 13 19
3100620 16 36 3101809 28 25 3150166 13 25
3100621 16 41 3101810 23 13 .
3100622 16 39 3101830 28 2 3151010 19 9
3100623 15 26 3101831 28 2] 3151011 19 10
3100626 15 10 3101832 28 6 3151012 19 11
3100630 2 32 3101833 28 19
3100631 2 33 3101834 28 16 3160136 4 9
3100711 23 24 3101835 28 13 3160168 8 4]
3100711 28 42 3101836 28 22

3101837 28 8 3161015 26 40
3101100 30 29 3161016 26 54
3101101 30 28 3103000 3 55 3161019 26 49
3101199 4 22 3103001 3 56 3161020 26 47
3101200 4 23 3161021 26 51
3101202 24 25 3106000 12 34-1 3161022 26 50
3101205 29 10 3106001 12 34-2 3161025 26 44
3101206 29 8 3161026 26 57
3101207 29 12 3107303 8 19 3161027 26 52
3101216 38 44 3107303 18 5
3101242 22 26 3107304 8 20 3169920 26 39
3101243 22 15 3107304 18 6
3101244 22 12 3107306 8 22 3180004 1 35
3101275 19 20 3107306 18 8 3180023 1 13
3101275 24 17 3107311 18 12 3180024 1 14
3101276 19 22 3180025 1 18
3101276 24 19 3108130 18 2.7 3180026 1 19
3101300 12 52 3108131 18 2-2 3180027 2 1
3101320 18 14 3108133 7 11-1 3180029 2 13-1
3101321 18 15 3708134 7 11-2 3180030 2 13-2
3101585 20 18 3108135 7 11-3 3180031 2 25
3101586 20 13 3108221 18 17 3180032 2 27
3101587 20 4 3180033 2 37
3101588 20 7 37109000 12 35-1 3180035 2 5
3101580 20 22 3109002 12 35-2 3180037 2 3-1
3101800 23 2 3109028 18 19 3180050 4 34
3101801 23 7 37109201 12 10 3180059 5 48
3101801 28 26 3709210 29 18 3180060 5 16



INDEX

VC2700M Page =g
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weightig) Parts No. PageNo. Ref.No. Weight(g)
3180080 14 25 3500360 24 23 0620202 30 39
3180084 13 18 3500425 14 23 9620631 30 2
3180100 10 3 3500430 1 3 8620666 30 22
3180110 15 1 3500431 1 10 9620670 30 3
3180111 17 20 3500432 2 9 9620673 30 8
3180112 15 34 3500503 21 7 9620675 30 11
3180113 17 33 3500503 26 7 9620678 30 23
3500510 21 17 9620679 30 24
3200047 3 32 3500510 26 17 9620680 30 25
3200048 3 15 3500530 19 17 9620681 30 26
3200049 6 38 3500530 24 13 9620688 30 18
3200058 4 1 3500555 23 19 9620689 30 4
3200063 4 7 3500555 28 37 9620690 30 21
3200064 4 8 3500556 23 23 9620691 30 20
3200088 7 40 3500556 28 41 9620696 30 1
3200089 7 38 3500700 30 32 9620700 30 17
3200080 7 42 9620703 30 16
3200100 6 13 3501270 16 14
3200101 7 14 3501271 16 28 - 9710111 30 41
3200112 7 18 3501272 16 27
3200113 7 22 3501275 16 30 9720235 30 40-2
3200114 7 17 3501276 16 26 9720236 30 40-1
3200115 7 13 3501280 16 24
3200118 7 23 3501281 15 19
3200133 16 8 3501282 16 23
3200226 6 16 3501283 16 18
3200227 14 5 3501284 16 20
3200229 13 3 3501290 16 31
3200230 13 5 3501295 16 43
3200236 14 ]
3200237 13 15 3507000 18  3-1
3200238 14 3 3507002 18 3-2
3507050 8 17-1
3201037 22 14 3507052 8 17-2
3507054 8 17-3
3204020 4 33
3204021 4 4 3508202 29 19
3204040 1 9 3508320 9 25
35099356 23 1
3210002 1 1 3500052 28 1
3500088 4 2 & 47109403 1 38
3500284 3 31
3500285 3 28 6100709 6 1
3500286 3 13
3500287 3 10 9611074 31 13
3500299 8 46
3500305 8

42 9620008 30 42



Yjamato

VPIVREDVEERIE
VAMATO SEWING MACHINE MFG. C0,LTD

P/N 9710111(P)
No. 3 Edited in 2007.3

(VC2700M) Printed in Japan 2007.4.3HQ



	Contents/î!
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   «Ðü¢Â(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   «Ðü¢Â(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   øS¢Â
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ÖÃ·å¢Â
	[P5]   MAIN SHAFT�DRIVING  MECHANISM
	[P5]  �ø_Ë
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   
øÊsÝøpê_Ë
	[P7]   NEEDLE BAR MECHANISM
	[P7]   ÝÒ_Ë
	[P8]   PRESSER FOOT MECHANISM
	[P8]   ¼¨_Ë
	[P9]   SPREADER MECHANISM
	[P9]   þêøëüÑ_Ë
	[P10] LOOPER DRIVING MECHANISM
	[P10] ëüÑ_Ë
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] M�ê¿À_Ë
	[P12] NEEDLE GUARD & FEED DRIVING MECHANISM
	[P12] Ý×±Ês�ê_Ë
	[P13] LUBRICATING MECHANISM(1)
	[P13] f¹_Ë(1)
	[P14] LUBRICATING MECHAMISM(2)
	[P14] f¹_Ë(2)
	[P15] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P15] ×éü_Ë�(èÁ(1)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P16] ×éü_Ë�(èÁ(2)
	[P17] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P17] ×éü_Ë�(èÁ(3)
	[P18] VC2713M EXCLUSIVE PARTS
	[P18] VC2713M �(èÁ
	[P19] EXTRA PARTS(1)
	[P19] yèèÁ(1)
	[P20] EXTRA PARTS(2)
	[P20] yèèÁ(2)
	[P21] THREAD STAND & ACCESSORIES(1)
	[P21] øËðÊs¢¯»µê¢Â(1)
	[P22] ACCESSORIES(2)
	[P22] ¢¯»µê¢Â(2)
	[P23] WARNING LABLE
	[P23] fJéÙë
	[P24] LIST of MAIN SPARE PARTS
	[P24] ;†èÁê¹È
	[P25] INDEX
	[P25] "�

